


City of Ukiah

RECYCLED WATER MASTER PLAN

DRAFT

February 2012

No. C48199 ~

Exp. 6/30/12

2700 YGNACIO VALLEY ROAD + SUITE 300 « WALNUT CREEK, CALIFORNIA 94598 « (925) 932-1710 « FAX (925) 930-0208
pw://Carollo/Documents/Client/CA/Ukiah/8660A00/Deliverables/CoverTOC (C)



City of Ukiah
RECYCLED WATER MASTER PLAN

TABLE OF CONTENTS

Page No.

LIST OF ABBREVIATIONS
REFERENCES
CHAPTER 1 - STUDY AREA CHARACTERISTICS ... 1-1
1.1 INTRODUGCTION ...cttiiitiiie ettt e e e ettt e e e e e s s bbbt e e e e e e e e e annbeeees 1-1
1.2 VISIONING WORKSHOP.......coiiiiiiiiiiiiiiiiee ettt e e e e e e e e s annnnnaneeeaaee s 1-4
1.3 STUDY AREA. ..ottt e e e e bbbt e e e e e e s s s bbb a e e e e e e e e e e ane 1-5
[...]
Supplier-produced No 14,480 14,480 14,480 14,480 14,480 14,480
surface water®
Supplier-produced No 2,027 2,027 2,027 2,027 2,027 2,027
surface water
(pre-1914 Rights)
Transfers In No 0 0 0 0 0 0
Exchanges In No 0 0 0 0 0 0
Desalinated Water No 0 0 0 0 0 0

Total

21,012 21,012 21,012 21,012 21,012 21,012

Notes:
1)
(2)
3)

Excluding potential, future recycled water sources.
Based on groundwater pumping capacities provided by the City.

Permit 12952 (Application 15704) authorizes diversion of 20 CFS, with no annual limit.
Therefore, the City's potential water right is reported above.

February 21, 2012 - DRAFT

pw://Carollo/Documents/Client/CA/Ukiah/8660A00/Deliverables/Ch 2 (B)

2-7




29 WATER COSTS

Current water costs are summarized in Table 2.3.

Table 2.3 Current Water Costs
Recycled Water Master Plan

City of Ukiah
Water Source Cost
City of Ukiah Potable Water® $963/acre-foot ($2.21/unit)
Water Purchased from RRFC $47/acre-foot

Notes:
(1) Based on July 2011 water rates (see table in appendix).

2.10 QUALITY OF WATER SUPPLIES

As reported in the 2010 Urban Water Management Plan, water quality issues are not
anticipated to have significant impact on water supply reliability. Unforeseen future
occurrences of chemical contamination or the lowering of maximum contaminant levels
(MCLs) for naturally-occurring constituents can be mitigated with proper treatment. If water
quality becomes an issue for water supply reliability in the future, the City will evaluate the
need for upgrades to its current treatment system or construction of a new water treatment
facility.

The City continually takes the necessary steps to comply with existing and future
groundwater quality regulations and to continue to provide reliable water service to its
residents.

2.11 PLANS FOR NEW FACILITIES OR ADDITIONAL WATER
SOURCES

There are no current plans in the Ukiah Valley for new water facilities or additional water
sources. As discussed in the Urban Water Management Plan, the City’s firm water supply
capacity is approximately 43 percent higher than the maximum projected demand through
2035. The total current supply capacity is 65 percent higher than projected 2035 demands.
Therefore, the City has no planned projects to increase its water supply production
capacity. Maintenance and well replacement projects may be performed on an as-needed
basis.

February 22, 2012 - DRAFT 2-8

pw://Carollo/Documents/Client/CA/Ukiah/8660A00/Deliverables/Ch 2 (B)



Chapter 3
WASTEWATER CHARACTERISTICS AND FACILITIES

3.1 WASTEWATER ENTITIES

There are several wastewater entities in the Ukiah Valley; however this study focuses on
two wastewater entities — The City of Ukiah and the Ukiah Valley Sanitation District (UVSD)
— because these two entities collect the wastewater flows that can potentially be used to
provide recycled water to the Valley. The City of Ukiah and the UVSD provide sewerage
collection and treatment services for a population of about 20,000 residential, commercial,
and industrial customers.

3.2 WASTEWATER COLLECTION SYSTEM FACILITIES

The City collection system receives wastewater from about 82 percent of the City’s service
area and serves about 75 percent of the City’s population. The UVSD serves the remaining
portion of the City’s service area and about 25 percent of the City’s population, as well as
an additional 5,000 residential customers from the urban areas surrounding the City. Both
collection systems convey the collected wastewater to the Ukiah Wastewater Treatment
Plant (UWWTP).

3.3 WASTEWATER TREATMENT FACILITIES

The Ukiah Wastewater Treatment Plant (UWWTP) is owned and operated by the City. The
UWWTP includes primary, secondary, and tertiary treatment facilities, as well as solids
handling facilities. The tertiary treatment facilities are referred to as the Advanced
Wastewater Treatment (AWT) System. Table 3.1 summarizes the treatment capacity of the
UWWTP and Table 3.2 summarizes the major components of the UWWTP facilities.

Table 3.1 Treatment Capacity of UWWTP
Recycled Water Master Plan

City of Ukiah
Secondary AWT System®
Design Flow Criterion Units Treatment  (Tertiary Treatment)
Average Dry Weather Flow (ADWF) mgd 3.01 N/A®
Average Wet Weather Flow (AWWF) mgd 6.89 4
Peak Wet Weather Flow (PWWF) mgd 24.5 8

Notes:

(1) The Advanced Wastewater Treatment (AWT) Facility produces effluent that meets
Title 22 recycled water requirements.

(2) The AWT system is not operated during dry weather flows.

February 21, 2012 - DRAFT 3-1

pw://Carollo/Documents/Client/CA/Ukiah/8660A00/Deliverables/Ch 3 (B)




Table 3.2 Major Components of UWWTP Facilities
Recycled Water Master Plan

City of Ukiah
AWT System
Primary and Secondary (Tertiary Treatment
Treatment Facilities Facilities) Solids Handling Facilities

¢ Influent pump station e AWT pump station ¢ Dissolved air flotation
e Bar screen facility and grit e Coagulation system thickeners

removal system e Tertiary multimedia filters ~ ® Anaerobic digesters
¢ Primary clarifiers and backwash pump o Belt filter press for
e Trickling filter pump station station dewatering

and trickling filters ¢ Chlorine contact basins
¢ Solids contact tanks e Dechlorination system

e Secondary clarifiers
¢ Chlorine disinfection system
o Effluent pump station

3.3.1 Treatment Process Description

A process flow diagram of the existing liquid and solids handling facilities is presented in
Figure 3.1.

The UWWTP produces disinfected secondary effluent which is discharged to three
percolation/evaporation ponds, and disinfected, dechlorinated tertiary effluent that is
discharged to the Russian River. As shown in Figure 3.2, raw wastewater enters the plant
through two gravity influent lines: one 42-inch influent line enters from the north, and one
18" influent line enters from the west. Wastewater entering the facility is pumped to influent
screens and manually cleaned bar screens which remove large solids from the effluent. It
then flows through a pre-aeration grit removal tank which removes grit and other solids from
the flow. Screenings and grit slurry from the bar screens and grit tank are washed and
discharged offsite.

The primary wastewater treatment process facilities include four primary clarifiers where
additional solids settle from the effluent. Two primary sludge and two scum pumps pump
sludge and scum to two dissolved air flotation thickeners for solids treatment, while four

trickling filter pumps pump the clarified primary effluent to the trickling filters.

Secondary treatment is achieved with a fixed film biological treatment process followed by
an activated sludge process. Primary effluent is pumped to the top of two trickling filters
where it subsequently falls by gravity through the trickling filter media. A biofilm on the

February 21, 2012 - DRAFT 3-2

pw://Carollo/Documents/Client/CA/Ukiah/8660A00/Deliverables/Ch 3 (B)




PRIMARY TREATMENT

Screenings
Handling

Grit

Primary Sludge
Pumps

Waste Gas
Burner

|
|
|
1
Influent Handling I "
Pumps I
|rgluent | »O Thickened rL
ewer | i . Sludge
I Preaeration Prlma}ry Primary | Primary Scum Pumgs Class B
| Bar Screen/ Grit Removal _ Clarifier Clarifiers ' Pumps . |, Solids to
| Influent Tank D||s:t|r|but|on I @ " Offsite
umes | Landfill
A, Sereens | _ Tt Dissolved T~~~ BeltFilter
Sec:ﬁdzr Air Flotation Digesters Press
y Thickeners
Sludge Pumps
Return Sludge
Pumps
v [ 1
L@r— > T @ [
Chlorine Chlorine Effl |:|
Trickling Solids Secondary o o Contactor Pipe ~ Contactor Pipe 5 uent E i
Filter Trickling Contact Clarifier Clarifiers y . Segment 1 Segment 2 umps Pvapolrat'lon
Pumps Filters Tank Distribution rmer Sodium eIrDco g ion
Flumes Hypochlorite onas
Addition
Y
@
R \ A @ To Russian
—»(; :F’ i "\ / N—> — > River
AWT Pumps Tertiary Multimedia Chlorine Contact Dechlorination
Filters Basins - Facility
©F ©)
‘ Backwash ‘
Ferric Chloride ~ Polymer 'dem'o,‘:
Addition Addition To Reclaimed
> » Water Distribution
—>@)_> :f O ): System (Onsite
Reuse)
Reclaimed : " Filtered
Water Pumps Filters ngaeé e Reclaimed Water Pumps
Notes: Figure 3.1

[ Primary Treatment
[ Solids Treatment

[] Secondary Treatment
[] Tertiary Treatment

(1) Includes backwash pumps and surface wash pump.
(2) Valve normally closed.
(8) Valve normally open.

uk711f2-8660.ai

UKIAH WWTP TREATMENT PROCESS SCHEMATIC
RECYCLED WATER MASTER PLAN
CITY OF UKIAH



0 1,000 2,000

T Feet|

N B
L

>ewage Dispos;

A

- El\}:o[’r“le\__\s_ﬂfkianch _ ,;';_t' Ve

Y

Legend

Pipelines

e 18" Influent ’
e 42" Effluent

e 42" Influent ¢ =

uk711f12-8660.ai

Discharge Point 001 -
Russian River

Discharge Point 002 -
Percolation/Evaporation Ponds

I Ukiah WWTP

Figure 3.2
UKIAH WWTP OVERVIEW
RECYCLED WATER MASTER PLAN
CITY OF UKIAH



surface of the media removes organic compounds from the primary effluent through
absorption and adsorption. As the biofilm layer thickens, it sloughs off and passes with the
trickling filter effluent to two aerated solids contact tanks. In the tanks, the flow undergoes
further biological treatment through an activated sludge process. Effluent from the solids
contact tanks then flows to two circular secondary clarifiers where solids settle from the
effluent. Four pumps pump recycled activated sludge from the secondary clarifiers to the
solids contact tank. A portion of the recycled activated sludge is wasted and pumped by
waste secondary sludge pumps to the dissolved air flotation thickeners for further solids
treatment.

Following secondary treatment, the effluent is chlorinated. The chlorine disinfection facilities
include two chlorine contactor pipes and a sodium hypochlorite addition system. The
effluent pump station, which includes two pumps, then pumps the disinfected secondary
effluent to three evaporation/percolation storage ponds where the effluent ultimately
evaporates or percolates through the bottom of the ponds. The City can discharge up to

4 million gallons per day (mgd) to the ponds which have a combined storage capacity of
115 million gallons (MG). To maximize percolation, the bottom of one pond per summer is
alternately ripped to increase the ponds permeability.

A portion of the disinfected, secondary treated effluent undergoes additional filtration and is
stored in storage units for various onsite reuse including: landscape irrigation, process
washdown, and spray water. Approximately 300 — 325 af is reused onsite per year.

When the UWWTP is discharging effluent to the Russian River, all flows that are
discharged to the river undergo tertiary treatment immediately following secondary
treatment. Disinfected, secondary flows are pumped by three advanced water treatment
pumps from the recycled water pump station to the Advanced Water Treatment System
(AWT). Ferric chloride and polymer are added to the effluent as it is pumped to four tertiary,
multimedia filters. Effluent from the filters then flows to two chlorine contact basins for
disinfection. A sodium bisulfite feed pump dechlorinates the tertiary disinfected effluent as it
flows by gravity to the Russian River discharge point. If needed, the tertiary disinfected
effluent can be routed to the three evaporation/percolation ponds. The tertiary treatment
facilities are further described in Table 3.3.

The solids handling facilities include: two dissolved air flotation thickeners and various
ancillary pumps and equipment, three thickened sludge pumps, two anaerobic digesters
and ancillary equipment, and a belt filter press. The solids handling facilities produces
Class B solids that are disposed of at a landfill.

3.3.2 History of Expansions

The original wastewater treatment facility was constructed in 1958 and provided secondary
treatment at an average dry weather flow capacity of 2.5 mgd and a peak wet weather flow
capacity of 10.5 mgd. At that time, all treated effluent was discharged to the Russian River.

February 21, 2012 - DRAFT 3-5

pw://Carollo/Documents/Client/CA/Ukiah/8660A00/Deliverables/Ch 3 (B)



Table 3.3 Tertiary Facilities Design Criteria
Recycled Water Master Plan
City of Ukiah
Element Existing® Future

Applied Water Pumps

Type Vertical Turbine

Number 3 TBD

Capacity, each 4 mgd
Polymer Feed System

Storage Tote Capacity 275 gallon

Number 1 TBD

Polymer Feed Pump Capacity 4.5 gph
Flocculation Basins

Number of basins 4

Design capacity, each 2 mgd TBD

Detention time ~ 14 min at 2 mgd
Tertiary Multimedia Filters

Number of filters 4

Area, each 25ft9inx 12 ft

Anthracite media depth 18 inches TBD

Sand, garnet sand, and gravel media

depth 26.5 inches

Capacity, at 5 gpm/sq ft, each 2 mgd
Chlorine Disinfection

Number of basins 2

Design capacity, each 8 mgd

Detention time 90 minutes

Dose® ~ 5 mgl/L TBD
Dechlorination

Type In-pipe

Dose X mg/L TBD
Effluent/Recycled Water Pumps

Type Vertical Turbine

Number 3

Capacity, each 360 gpm at 230 TDH

Firm Capacity 720 gpm at 230 TDH TBD
Notes:
(1) Source: California Regional Water Quality Control Board Order No. R1-2006-0049,

NPDES No. CA0022888.

(2) Chlorine is dosed as needed for coliform removal.

The UWWTP has been expanded and upgraded several times since then. In 1983, the
facility was expanded to increase the treatment capacity to an average dry weather flow
capacity of 2.8 mgd and a maximum wet weather capacity of 7 mgd. In 1986, the third
percolation/evaporation pond was constructed to increase the treated effluent storage
capacity, and in 1989 an effluent pump station was constructed to convey secondary
treated effluent to the third pond. In 1989, the Regional Water Quality Control Board
(RWQCB) required tertiary treatment of all river discharges and secondary treatment for all

February 21, 2012 - DRAFT 3-6

pw://Carollo/Documents/Client/CA/Ukiah/8660A00/Deliverables/Ch 3 (B)



discharges to the evaporation/percolation ponds. To meet this requirement, the plant was
upgraded again in 1995. The project included the construction of the fourth secondary
clarifier, a new solids handling facility, and the AWT system, as well as upgrades to the
headworks.

The most recent upgrade to the facility occurred in 2009 to expand the facility to its current
treatment capacity and to upgrade the AWT system to meet Title 22 tertiary recycled water
standards. This upgrade included a new headworks facility, a new bar screen facility and
grit removal system, conversion of the existing secondary clarifiers to primary clarifiers, a
new trickling filter pump station and upgrades to the trickling filters, conversion of the
existing primary clarifiers to solids contact tanks, modifications to the chlorine disinfection
facilities, and other miscellaneous upgrades.

3.3.3 Future Expansions

Although no expansion projects are planned for the near term, the City is expected to grow
and the UWWTP will need to be expanded to accommodate this growth. In 2003, the City
developed 2025 Design Criteria for the City’'s wastewater treatment capacity and projected
that the total wastewater flows of the service area would increase steadily over the next few
decades. The total flow in 2025 was projected to be approximately 6,363 AFY, equivalent to
an average annual flow of about 5.7 mgd.

3.3.4 Water Recycling Facilities

The UWWTP’s AWT system produces disinfected, tertiary treated effluent that meets
Title 22, Division 4, Chapter 3, California Code of Regulations (CCR) for recycled water.
The AWT system is currently operated as needed during wet weather months (October
through mid May) to treat flows in excess of that which can be stored in the onsite
percolation/evaporation ponds. If operated at full capacity, the AWT could provide an
average annual flow of 7 mgd given sufficient wastewater flows were available. Table 3.3
presents a summary of the tertiary treatment facilities design criteria.

3.4 EXISTING WASTEWATER QUALITY

The UWWTP's effluent discharges are regulated by a National Pollutant Discharge
Elimination System (NPDES) permit — Order No. R1-2006-0049, NPDES No. CA0022888.
The permit was adopted on September 20, 2006 and expires on November 9, 2011. Permit
effluent limits are summarized in Table 3.4. A new permit is currently under negotiation and
expected to be finalized in June 2012.

The UWWTP discharges disinfected secondary effluent to three percolation/evaporation
ponds located at the UWWTP on a year-round basis, and discharges disinfected tertiary
effluent to the Russian River as allowed during wet weather months. The UWWTP is only
permitted to discharge disinfected tertiary wastewater to the Russian River from October 1

February 21, 2012 - DRAFT 3-7

pw://Carollo/Documents/Client/CA/Ukiah/8660A00/Deliverables/Ch 3 (B)



14vya - 2102 ‘12 Arenuge4

(8) € 4O/s3IqEIANIRA/00Y0998/UEMN/YIAUBID/SIUBLINIOA/0I0eD//:Md

8-€

Table 3.4
Recycled Water Master Plan

Ukiah WWTP Effluent Limits in 2006 NPDES Permit®

City of Ukiah
Effluent Limitations
Average Average Maximum Instantaneous Instantaneous
Constituent Units® Monthly Weekly Daily Minimum Maximum
Discharge Point 001 — Direct Discharge to Russian River®®®)

) . o (6 mg/L 10 15
Biochemical Oxygen Demand (5 day at 20 C)( ) lbs/day (wet weather)m 580 880
Total Suspended Solids mo/L 10 15

Ibs/day (wet weather)” 580 880
pH standard units 6.5 8.5
Nitrate (as N)© mg/L 10
Copper® /L 1.55 3.11
Dichlorobromomethane® po/L 0.56 11
Discharge Point 002 —Discharge to Evaporation/Percolation Ponds®®
Biochemical Oxygen Demand (5 day at 20°C)(6) mg/L 30 45 60
Total Suspended Solids mg/L 30 45 60
pH standard units 6.0 9.0
Notes:

(1) Limits included in Waste Discharge Requirements Order No. R2-2006-0049, NPDES Permit No. CA0022888.

(2)  Abbreviations: mg/L = milligrams per liter; pg/L = micrograms per liter.

(3) The advanced treated wastewater shall be adequately oxidized, filtered and disinfected as defined in Title 22, Division 4, Chapter 3, California Code of

Regulations (CCR).

(4) The median coliform concentration shall not exceed a Most Probable Number (MPN) of 2.2 per 100 milliliters, using the bacteriological results of the last seven

days for which analyses have been completed, nor shall the MPN exceed 23 per 100 milliliters in any sample.
(5) The effluent shall not contain detectable levels of total chlorine, any measureable settelable solids, or acute toxicity.

(6) The average monthly percent removal of BOD (5-day 20°C) shall not be less than 85 percent.

(7) Mass-based effluent limitations are based on the peak design flow of the AWT filters when the permit was issued (7.0 mgd).

(8) Limits presented are final effluent limits. Interim limits are: average monthly nitrate (as N) limit of 26.6, maximum daily copper limit of 30 ug/L, average monthly

dichlorobromomethane limit of 0.68 ug/L, and maximum daily dichlorobromomethane limit of 1.1 pg/L. Interim copper and dichlorobromomethane limits were
effective until May 18, 2010. Interim nitrate limitations shall be effective until September 20, 2011.

(9) The secondary treated wastewater shall be adequately oxidized and disinfected as defined in Title 22, Division 4, Chapter 3, CCR.

(10) The median coliform concentration shall not exceed a MPN of 23 per 100 milliliters, using the bacteriological results of the last seven days for which analyses

have been completed, nor shall the MPN exceed 240 per 100 milliliters in any sample.




through May 14 at a discharge rate of up to one percent of the total Russian River flow. The
Water Quality Control Plan for the North Coast Region (Basin Plan) prohibits the discharge
of treated wastewater from the UWWTP from May 15 through September 30.

As mentioned above, the AWT system produces disinfected tertiary treated effluent suitable
for recycled water use. This water is currently only produced during the river discharge
season, October 1 through May 14.

3.5 ADDITIONAL FACILITIES NEEDED

No additional facilities are needed in the foreseeable future to comply with the existing
waste discharge requirements.

3.6 PROBLEM CONSTITUENTS AND CONTROL MEASURES

There are no significant sources of industrial or problem constituents nor necessary control